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Applicant ~ DONGGUAN GLADSUM ELECTRONICS CO.,LTD

#oow JREARENEAEE LS

Address NO. EIGHT SEVEN HONGDA STREE QIAOTOU TOWN ,DONGUAN CITY GUANGDONG
PROVINCE CHINA

PATF R R i SR {5 B B R R IR A
The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

client

=R T e 2 | P U

Sample Name Rod core choke

BRZEER R,AL, AR KR,KL ,,DL,DR,EL,ER series

Client Reference R,AL, AR KR,KL ,,DL,DR,EL,ER series

Information

e U H 81 2019.09.11

Sample Received Date Sep. 11, 2019

FE A 5 #A 2019.09.11-2019.09.17

Testing Period Sep. 11, 2019 to Sep. 17, 2019

R E R MRYE 2 PR, T ER AR A AT (Ph), 4% (Cd), 7K (Hg), 7SHrEs (Cr(VI)),
IREEOK (PBBs), 2R — KMk (PBDEs), <% —F#ZMS (DBP, BBP, DEHP, DIBP) AT
MWike _ _ RIK

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent

Inspection & T

Chromium(Cr(V1)), Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl
Ethers (PBDEs), Phthalates (DBP, BBP, DEHP, DIBP) in the submitted sample(s).

LT HE AW 45 SR HZ T
Test Method/Test Result(s) Please refer to the following page(s).

2 J4 s R
%K °F éf\ Reviewed by ‘DIL ﬁw}
%r 9% [é H & 2019.09.18

Date

KRG 5
HARZ L Technical Manager No. R338859998
JEet AT PR 2 7 TR RN 5 22 DXOHT T2 4 T D AR A DX ARSI DX
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KMi4k$E Test Method
N NI TR B8
Wikt H Wik 7% R
Test Item(s) Test Method Equipment(s)
e IEC 62321-5:2013 ICP-OES
Lead(Pb)
& IEC 62321-5:2013 ICP-OES
Cadmium(Cd)
K IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury(Hg)
AN IEC 62321-7-2:2017F1/8LIEC 62321-5:2013M3& | UV-Vis/ICP-OES
Hexavalent Chromium(Cr(V1)) kA

IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013

ZIRIBR IEC 62321-6:2015 GC-MS
Polybrominated Biphenyls(PBBs)

EA MG S IEC 62321-6:2015 GC-MS 'E
Polybrominated Diphenyl Ethers (PBDES)

e N ‘AT/
AR — HIRR R IEC 62321-8:2017 GC-MS |
Phthalates (DBP, BBP, DEHP, DIBP) h
U
3tin
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HMLER Test Result(s)

TRITE Tested Item(s) 23 Result FHZm R MDL
£t Lead(Pb) N.D. 2 mg/kg

% Cadmium(Cd) N.D. 2 mg/kg

2K Mercury(Hg) N.D. 2 mg/kg
NS Hexavalent Chromium(Cr(VI)) N.D. 8 mg/kg
WRILE Tested Item(s) Z53 Result FHiEm R MDL
ZREEZ Polybrominated Biphenyls(PBBs)

—¥REEZE Monobromobiphenyl N.D. 5 mg/kg
TRIER Dibromobiphenyl N.D. 5 mg/kg
ZREEE Tribromobiphenyl N.D. 5 mg/kg
VYRR Tetrabromobiphenyl N.D. 5 mg/kg
TIRECR Pentabromobiphenyl N.D. 5 mg/kg
7NIRIEZE Hexabromobiphenyl N.D. 5 mg/kg
LIRECZE Heptabromobiphenyl N.D. 5 mg/kg
JUIREEZK Octabromobiphenyl N.D. 5 mg/kg
JLIRELZR Nonabromobiphenyl N.D. 5 mg/kg
+REK Decabromobiphenyl N.D. 5 mg/kg
WRIFE Tested Item(s) 3 Result Tk R MDL
Z IR KBk Polybrominated Diphenyl Ethers (PBDES)

—JR % Monobromodiphenyl ether N.D. 5 mg/kg

TR Kk Dibromodiphenyl ether N.D. 5 mg/kg

—JR M Tribromodiphenyl ether N.D. 5 mg/kg

VU 2K Tetrabromodiphenyl ether N.D. 5 mg/kg

TR KM Pentabromodiphenyl ether N.D. 5 mg/kg

7NIR KT Hexabromodiphenyl ether N.D. 5 mg/kg

IR KM Heptabromodiphenyl ether N.D. 5 mg/kg

JUIR KT Octabromodiphenyl ether N.D. 5 mg/kg

JLIR KT Nonabromodiphenyl ether N.D. 5 mg/kg
IR — M Decabromodiphenyl ether N.D. 5 mg/kg
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HMLER Test Result(s)
WRIAE Tested Item(s) Z% Result Tk R MDL
& _HEREE Phthalates (DBP, BBP, DEHP, DIBP)
KB HER — T fis Dibutyl N.D. 50 mg/kg
phthalate(DBP)
CAS#:84-74-2
AROR T HER T IR AERE Butyl benzyl N.D. 50 mg/kg
phthalate(BBP)
CAS#:85-68-7
SR —HR — (2-%) Al N.D. 50 mg/kg
Di-(2-ethylhexyl) phthalate(DEHP)
CAS#:117-81-7
A2k —HR 5 TEE Diisobutyl N.D. 50 mg/kg
phthalate(DIBP)
CAS#:84-69-5
B/ BRAL IR BT AR A R ~
Sample/Part Description Mixed test, all parts %Z
, &
/ |
‘G
B TR, B RZRERCEARE. )
-R\EFER, AEMETRESWE, WKL RAREIR SRR & A —F B —H R k
SR, N
-N.D. = Rt ChTIrZta i iR) ER-
-mg/kg =ppm = H iz — i
Remark: -The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury. .

-As specified by client, the test was conducted by mixing several samples together.
The result(s) shown on this report may be different from the content of any
homogeneous material.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million

R FHETREME W EHSA2190232765101003E) Zhll LEH TRHMEK” M “BFBHEER”.
AR5 B # R 5 A2190232765101003E, HARELRZ Hig, Rk A2190232765101003E1E & .
AREFRBIESRERF. #H¥E. DARRERH . SRR SERH.

Note: -This testing report revised “Sample Name” and “Client Reference Information” based on the
original report of No. A2190232765101003E. This testing report displaces the original one which
was invalid since the date of this testing report released.

-The testing data and result(s) in this report is(are) just for scientific research, education, internal
quality control and product development etc.
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RWFFE Test Process
1. #(Pb), (D), #(Cr)
Lead(Pb), Cadmium(Cd), Chromium(Cr)
PrELfFan TErEAr A0SR IR
Weigh s_arnple and place it _r\" Lodd digesti on reagent ::> Drhgest the sarmple
itna wessel
FRZR A+ s B s —
ROATERLEE o RS
Doy A shingd Fezidue
Alkali Fusiond itEE
Eﬁlgf*-f?ES EETREE Avcid Dissalution Filtration
Analyzed by [ MEkeup with
ICP.OFES deionized water —
T
Solution
2. 7 (Hg)
Mercury(Hg)
FrEfF ST R HRREE SER AR TR RRP IR SRR S
Weigh sampleand placeitina ﬂ de?ﬂa{;\esﬁuﬁfnﬂjgan ::> Drigest satrgple in 1ol o owaywe
1o crowasre di gesti on wessel digestion owven

FRES BT —
T ESs < '::: Fesi c;J,e
Altmli Fusiond 3
HAICP-OES FEETFEE Acid Thssolution Filtration
A | MMake up with
Analyzed by dei nized water
ICP-CES o
B
Solution
3. AHrE (Cr (VD))
Hexavalent Chromium(Cr (V1))
EEETAER o
Weigh sample and place it [ —— ?]D’}\_ﬁﬁﬁ ] — L
in a vessel Add digestion solution Digest the sample
1!
FII S VRS pH B S0, i
Add test solution —{ Adiustthe pH value Coot and fite
of the solution 00l and iter
1l
EEEH pH B AEETRES B UV-Vis 5147
Adjust the pH value  — Make up with — Analvzed bv UV-Vis
of the solution deionized water d g

N\ "7 DAL W /
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4. ZIRBIE (PBBs), %R %k (PBDEs)
Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl Ethers (PBDES)

HEERTESH FAE #7857 5 R TR
Weigh sampleandplace —3 Extracted with —
it itia thimhle organic solvent Concentrate the extract
FCC-MES 1 HEHEHEE EEFENEHEEERA
i Iakeup with vi— Transferthe extractintoa
Analyzed by GC-IS organic solvent volumetric flaslk

5. 4R — M (DBP, BBP, DEHP, DIBP)
Phthalates (DBP, BBP, DEHP, DIBP)

FFEFERTEEX AAEMENER MR R EN R
Weigh sampleandplace |—3 Extracted with ]
itina thimble organic solvent Concentrate the extract
AGC-1M55 AaifaiEs EREEIEHRESERMN
K Malkeup with v——  Transferthe extractintoa
Analyzedby GC-IS organic solwvent volumetric flask

NS /
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Photo(s) of the sample(s)
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*** End of report ***

74 B Statement::
1 AR S TCHAE NS T B & Mk il J 4 & oAk
This report is considered invalid without approved signature, special seal and the seal on the perforation
2. MEELAREAE B EE R, HIEE N B S T, CTIRIZSEH S,
The sample(s) and sample information was/were provided by the client who should be responsible for the
authenticity which CTI hasn’t verified;

3. ARHR A A £ SRAONS 52 A b 4 T
The result(s) shown in this report refer(s) only to the sample(s) tested

4. RECTIPHEFE, A ZHI AR
Without written approval of CT1I, this report can’t be reproduced except in full
kAR LN B S RSO NER E R, b O

R AR
In case of any discrepancy between the English version and Chinese version of the testing reports (if

generated), the Chinese version shall prevail
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